samanss. FCC RF Test Report Report No. : FG341901-02F

Software Version: 23.06.1602

FR1 N66-SCS 15k

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=3.3dB

Band (iﬁf) Ba?nmzigjth Arfen ('JES) Modulation RB F%wgrl(]gtsenﬂ) (Egen?) E({E;D
66 15 5 342500 1712.5 DFT-s-OFDM QPSK l@1 23.65 26.95 0.4955
66 15 5 342500 17125 DFT-s-OFDM 16 QAM l@1 22.93 26.23 0.4198
66 15 5 346500 17325 DFT-s-OFDM QPSK l@1 23.71 27.01 0.5023
66 15 5 346500 17325 DFT-s-OFDM 16 QAM l@1 22.94 26.24 0.4207
66 15 5 350500 1752.5 DFT-s-OFDM QPSK l@1 23.62 26.92 0.4920
66 15 5 350500 1752.5 DFT-s-OFDM 16 QAM l@1 22.93 26.23 0.4198
66 15 10 343000 1715 DFT-s-OFDM QPSK l@1 23.78 27.08 0.5105
66 15 10 343000 1715 DFT-s-OFDM 16 QAM l@1 23.02 26.32 0.4285
66 15 10 346500 17325 DFT-s-OFDM QPSK l@1 23.65 26.95 0.4955
66 15 10 346500 17325 DFT-s-OFDM 16 QAM l@1 22.91 26.21 0.4178
66 15 10 350000 1750 DFT-s-OFDM QPSK l@1 23.69 26.99 0.5000
66 15 10 350000 1750 DFT-s-OFDM 16 QAM l@1 23.03 26.33 0.4295
66 15 15 343500 17175 DFT-s-OFDM QPSK l@1 23.76 27.06 0.5082
66 15 15 343500 17175 DFT-s-OFDM 16 QAM l@1 23.04 26.34 0.4305
66 15 15 346500 17325 DFT-s-OFDM QPSK l@1 23.62 26.92 0.4920
66 15 15 346500 17325 DFT-s-OFDM 16 QAM l@1 22.85 26.15 0.4121
66 15 15 349500 1747.5 DFT-s-OFDM QPSK l@1 23.6 26.9 0.4898
66 15 15 349500 17475 DFT-s-OFDM 16 QAM l@1 22.95 26.25 0.4217
66 15 20 344000 1720 DFT-s-OFDM QPSK l@1 23.71 27.01 0.5023
66 15 20 344000 1720 DFT-s-OFDM 16 QAM l@1 22.91 26.21 0.4178
66 15 20 346500 17325 DFT-s-OFDM QPSK l@1 23.51 26.81 0.4797
66 15 20 346500 17325 DFT-s-OFDM 16 QAM l@1 22.89 26.19 0.4159
66 15 20 349500 17475 DFT-s-OFDM QPSK l@1 23.72 27.02 0.5035
66 15 20 349500 1747.5 DFT-s-OFDM 16 QAM l@1 23 26.3 0.4266
66 15 25 344500 17225 DFT-s-OFDM QPSK 1@1 23.56 26.86 0.4853
66 15 25 344500 17225 DFT-s-OFDM 16 QAM l@1 22.77 26.07 0.4046
66 15 25 346500 17325 DFT-s-OFDM QPSK 1@1 23.7 27 0.5012
66 15 25 346500 17325 DFT-s-OFDM 16 QAM l@1 22.78 26.08 0.4055
66 15 25 348500 17425 DFT-s-OFDM QPSK 1@1 23.68 26.98 0.4989
66 15 25 348500 17425 DFT-s-OFDM 16 QAM l@1 22.74 26.04 0.4018
66 15 30 345000 1725 DFT-s-OFDM QPSK l@1 23.7 27 0.5012
66 15 30 345000 1725 DFT-s-OFDM 16 QAM 1@1 22.87 26.17 0.4140
66 15 30 346500 17325 DFT-s-OFDM QPSK l@1 23.61 26.91 0.4909
66 15 30 346500 17325 DFT-s-OFDM 16 QAM 1@1 22.66 25.96 0.3945
66 15 30 348000 17425 DFT-s-OFDM QPSK l@1 23.6 26.9 0.4898
66 15 30 348000 1742.5 DFT-s-OFDM 16 QAM l@1 22.75 26.05 0.4027
66 15 35 345500 1727.5 DFT-s-OFDM QPSK l@1 23.58 26.88 0.4875
66 15 35 345500 17275 DFT-s-OFDM 16 QAM l@1 22.74 26.04 0.4018

Sporton International Inc. (ShenZhen) Page Number : A3-1 of 22

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADZR5G16B




samanss. FCC RF Test Report Report No. : FG341901-02F

66 15 35 346500 17325 DFT-s-OFDM QPSK l@1 23.48 26.78 0.4764
66 15 35 346500 17325 DFT-s-OFDM 16 QAM l@1 22.63 25.93 0.3917
66 15 35 347500 17375 DFT-s-OFDM QPSK l@1 23.71 27.01 0.5023
66 15 35 347500 17375 DFT-s-OFDM 16 QAM l@1 22.73 26.03 0.4009
66 15 40 346000 1730 DFT-s-OFDM QPSK l@1 23.67 26.97 0.4977
66 15 40 346000 1730 DFT-s-OFDM 16 QAM l@1 22.71 26.01 0.3990
66 15 40 346500 17325 DFT-s-OFDM QPSK l@1 23.55 26.85 0.4842
66 15 40 346500 17325 DFT-s-OFDM 16 QAM l@1 22.62 25.92 0.3908
66 15 40 347000 1735 DFT-s-OFDM QPSK l@1 23.68 26.98 0.4989
66 15 40 347000 1735 DFT-s-OFDM 16 QAM l@1 22.52 25.82 0.3819
66 15 45 346500 17325 DFT-s-OFDM P1/2 BPSK 54@27 23.57 26.87 0.4864
66 15 45 346500 17325 DFT-s-OFDM PI1/2 BPSK l@1 23.79 27.09 0.5117
66 15 45 346500 17325 DFT-s-OFDM P1/2 BPSK l@117 23.46 26.76 0.4742
66 15 45 346500 17325 DFT-s-OFDM QPSK 54@27 23.6 26.9 0.4898
66 15 45 346500 17325 DFT-s-OFDM QPSK l@1 23.51 26.81 0.4797
66 15 45 346500 17325 DFT-s-OFDM QPSK 1@117 23.57 26.87 0.4864
66 15 45 346500 17325 DFT-s-OFDM 16 QAM 54@27 22.76 26.06 0.4036
66 15 45 346500 17325 DFT-s-OFDM 16 QAM l@1 22.8 26.1 0.4074
66 15 45 346500 17325 DFT-s-OFDM 16 QAM @117 22.69 25.99 0.3972
66 15 45 346500 17325 DFT-s-OFDM 64 QAM 54@27 21.35 24.65 0.2917
66 15 45 346500 17325 DFT-s-OFDM 64 QAM l@1 21.16 24.46 0.2793
66 15 45 346500 17325 DFT-s-OFDM 64 QAM l@117 21.11 24.41 0.2761
66 15 45 346500 17325 DFT-s-OFDM 256 QAM 54@27 19.35 22.65 0.1841
66 15 45 346500 17325 DFT-s-OFDM 256 QAM l@1 19.2 22.5 0.1778
66 15 45 346500 17325 DFT-s-OFDM 256 QAM l@117 19.02 22.32 0.1706
66 15 45 346500 17325 CP-OFDM QPSK 59@29 22.19 25.49 0.3540
66 15 45 346500 17325 CP-OFDM QPSK l@1 22.16 25.46 0.3516
66 15 45 346500 17325 CP-OFDM QPSK 1@117 22.03 25.33 0.3412
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Frequency Stability

NR SCS Bandwidth Freq Deviation

Band (kH2) (MH2) Arfcn (MHz) Modulation RB (opm) Verdict Environment
66 15 20 346500 17325 DFT(;;SEDM 100@0 0.0021 PASS NV
66 15 20 346500 17325 DFT(;;SEDM 100@0 0.0046 PASS LV
66 15 20 346500 17325 DFT(;;SEDM 100@0 0.0033 PASS HV
66 15 20 346500 17325 DFT(;;SEDM 100@0 0.0066 PASS -30C
66 15 20 346500 17325 DFT;F;SEDM 100@0 0.0060 PASS 20C
66 15 20 346500 17325 DFT('?SF;SEDM 100@0 0.0042 PASS -10C
66 15 20 346500 17325 DFT('?SF;SEDM 100@0 0.0053 PASS e
66 15 20 346500 17325 DFT;F;SEDM 100@0 0.0047 PASS 101
66 15 20 346500 17325 DFT;F;SEDM 100@0 0.0021 PASS 20C
66 15 20 346500 17325 DFT('?SF;SEDM 100@0 0.0023 PASS 30C
66 15 20 346500 17325 DFTéSF;gEDM 100@0 0.0065 PASS 40°C
66 15 20 346500 17325 DFTéSF;gEDM 100@0 0.0065 PASS 501C
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kH2) (MH2) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-
66 15 20 346500 1732.5 OFDM PI/2 100@0 4.36 13 PASS
BPSK
66 15 20 346500 1732.5 DFT-s- 100@0 5.57 13 PASS
) OFDM QPSK ’

N66(20M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N66(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth

Band (iﬁf) Ba?ﬁ.ﬁ"zi?m QY ('Jﬁ(z]) Medus e = ((l?ll?-lvzv) 26(d|v|Ei|zB)W
66 15 5 346500 17325 CF(’D‘S;?M 25@0 4.4591 4.814
66 15 5 346500 17325 - %’Z’iﬂ“" 25@0 4.4677 4.844
66 15 5 346500 17325 <& %’Z’iﬂ“" 25@0 4.4657 4.814
66 15 5 346500 17325 %;OQFE&" 25@0 4.4619 4.789
66 15 10 346500 17325 CF(SS;? M 52@0 9.2663 9.699
66 15 10 346500 17325 < %’Z’iﬂ"" 52@0 9.2936 9.741
66 15 10 346500 17325 & %’Z’iﬂ"" 52@0 9.2943 9.779
66 15 10 346500 17325 %Eéogm" 52@0 9.2718 9.747
66 15 15 346500 17325 CF(SS;? M 79@0 14.105 14.67
66 15 15 346500 17325 < %’Z’iﬂ"" 79@0 14.099 147
66 15 15 346500 17325 <& %FA%M 79@0 14.071 14.66
66 15 15 346500 17325 %Eéogm" 79@0 14.096 14.63
66 15 20 346500 17325 CFSSEE M 106@0 18.922 19.67
66 15 20 346500 17325 < %FA?AM 106@0 18.895 19.61
66 15 20 346500 17325 < %FA?AM 106@0 18.899 19.64
66 15 20 346500 17325 %Eéogm" 106@0 18.915 19.59
66 15 25 346500 17325 CFSSEE M 133@0 23.752 24.72
66 15 25 346500 17325 < %FA?AM 133@0 23.714 24.65
66 15 25 346500 17325 < %FA?AM 133@0 23.659 24.69
66 15 25 346500 17325 %Eéogm" 133@0 23.725 24.68
66 15 30 346500 17325 CFSSEEM 160@0 28.479 29.49
66 15 30 346500 17325 < %FA?AM 160@0 28.403 29.66
66 15 30 346500 17325 < %FA?AM 160@0 28.491 20.71
66 15 30 346500 17325 %Eéogm" 160@0 28.525 29.65
66 15 35 346500 17325 CFSSEEM 188@0 33.463 34.66
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66 15 35 346500 17325 CJ'.DG-%',:A?/IM 188@0 33.344 34.8
66 15 35 346500 17325 C;%'Z?AM 188@0 33.474 34.69
66 15 35 346500 17325 %Eéogmﬂ 188@0 33.421 34.65
66 15 40 346500 17325 CPQ-S;[?M 216@0 38.512 39.91
66 15 40 346500 17325 CJ'.DG-%',:A?/IM 216@0 38.431 39.78
66 15 40 346500 17325 C;%'Z?AM 216@0 38.51 39.94
66 15 40 346500 17325 %EéOQFIADM 216@0 38.437 39.87
66 15 45 346500 17325 CF(;S;?M 242@0 43.034 44.55
66 15 45 346500 17325 CE%FA?AM 242@0 43.166 44.6
66 15 45 346500 17325 C&%FA?AM 242@0 43.08 44.72
66 15 45 346500 17325 %Eéoggu 242@0 43.167 44.7
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N66(5M)_CP- N66(5M) CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tiig. Frea Run fer Freg: 1.7
Balz O Aogbioid. 100100
adio St Nore

RefLvi Offset 8,00 B
Ref Value 30.00 dBm

50,00 kHz' ) ) yiden BW 150,00 kiz*
Sweep 4.90ms (1001 pts)

Total Pavier Total Pawer

W Power

N66(5M)_CP-OFDM_64 N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tiig. Frea Run et Freq: 1722
on aglHokd 100100
adio St Nore

RefLvl Offset
Ref Value

50,00 kHz" Span 10 MHz| 0 Sideo BW 150,00 kHz" Span 10MHz
Sweep 480 ms (1001 pis) Sweep 4.80 ms (1001 pts)

Total Pover Total Power

08V Power
dB

N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tng: Frae Run Trig: Frea Run lar Freg 1722
. off

Gale: O iph Cor IHokd 100100
W Canlow R 3 Aign: Ao ! v Rado

RefLvi Offset 8,00 B
Ref Value 30.00 dBm

Center 173250 GHz Bideo BW 300,00 kHz'
#Res BW 100.00 kHz

Oooupied Bandwidih

Total Pover
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N66(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.00 dB
Ref Valug Bm

Span 20 Mz
Sweep 2.53ms (100 pts)

N66(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Span 30 MHz|
Sweep 167 ms (1001 pis)

Transmit
248 Bandwid

N66(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 173250 GHz Bideo BW 470,00 kz' Span 30 MKz|
#Res B 150.00 kHz Sweep 167 ms (1001 pis)|

Total Pover

N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#yiden BW 300,00 kz* ) Span 20 Mz
Sweep 2.53ms (1001 pts)

N66(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Span 30 M|
Sweep 1.67 ms (1001 pts)

N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Sideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

Ocupied Bandwidh
Total Power
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.00 dB
Ref Valug Bm Scale/Div 10.0 B

Span 40 Mz #viden BW 620,00 kHz' Span 40 WiHg|
Sweep 1.27 ms (100 pts) Sweep 127 ms (1001 pis)

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.00 dB
Ref Valug Bm Scale/Div 10.0 B

Span 40 MHz| . SWideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pis)

Oooupied Bandwidih

Total Pawer
Transmit
2B Bandwid

TRl

N66(25M)_CP- N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Bideo BW 810,00 kHz' Span 50 MHz| GHz SVideo BW 910,00 kHz' Span 50 Mz,

Sweep 1.00ms (1001 pis) Sweep 1.00 ms (1001 pts)

Total Pover Total Power
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N66(25M)_CP-OFDM_64 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.00 dB
Ref Valug Bm Scale/Div 10.0 B

Span 50 Mz . yiden BW 910,00 kHz' : Span 50 Mz
Sweep 1.00ms (1001 pts) Sweep 1.00 ms (1001 pis)

N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.00 dB
Ref Valug Bm Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz| Sideo BW 910,00 kHz" Span 60 MHz,
Sweep 1.00ms (1001 pis) Sweep 1.00 ms (1001 pts)

Total Pover

Transmit
248 Bandwid

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Bideo BW 810,00 kHz' Span B0 MHz| GHz SVideo BW 910,00 kHz' Span 60 Mz,

Sweep 1.00ms (1001 pis) Sweep 1.00 ms (1001 pts)

Total Pover Total Power
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N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

deo BW 1.1000 MHz* ) Span 70 Mz : #ideo BW 1.1000 MHz'
Sweep 1.00ms (1001 pts)

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.00 dB
Ref Valug Bm Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span 70 MHz| #Video BW 1.1000 MHz" Span TOMH,
Sweep 1.00ms (1001 pis) Sweep 1.00 ms (1001 pts)

Oooupied Bandwidih

Total Pawer
Transmit
2B Bandwid

TRl

N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

#Video BW 13000 MHz" Span BO MKz| Center GHz #Video BW 1.3000 MHz" Span 80 Mz,

Sweep 1.00ms (1001 pis) Sweep 1.00 ms (1001 pts)

Ocupied Bandwidh

Total Pover Total Power
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N66(40M)_CP-OFDM_64 N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.00 dB
Ref Valug Bm Scale/Div 10.0 B

deo BW 1.3000 MHz* Span B0 Mz : #ideo BW 1.3000 MHz" i Span 80 WiHg|
Sweep 1.00ms (1001 pts) Sweep 1.00 ms (1001 pis)

N66(45M)_CP- N66(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full Low_CH QAM_Outer_Full_Low_CH

Ref Lyl Offset 8.00 dB
Ref Valug Bm Scale/Div 10.0 B

#¥ideo BW 13000 MHz" Span 50 MHz| #Video BW 1.3000 MHz" Span 90 Mz,
Sweep 1.00ms (1001 pis) Sweep 1.00 ms (1001 pts)

Total Pover

Transmit
248 Bandwid

N66(45M)_CP-OFDM_64 N66(45M) CP-OFDM_256
QAM_Outer_Full_Low_ CH QAM_Outer_Full_Low_CH

Center 1 GHz #Video BW 13000 MHz" Span 50 MKz| #Video BW 1.3000 MHz"
[#Res B 470.00 kHz Sweep 1,00 ms (1001 pis)|

Span 00 Mz
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidih

Total Pover Total Power
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Conducted Spurious Emissions

NR SCS Bandwidth Freq

Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
66 15 5 342500 17125 59 1@0 see graph
66 15 5 342500 17125 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
66 15 5 342500 17125 oPSK 1@0 see graph
66 15 5 342500 17125 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 5 346500 17325  DFT-S-OFDM 1@0 see graph
BPSK
66 15 5 346500 17325 DFT;P'SOE OM 1@0 see graph PASS
DFT-s-OFDM
66 15 5 346500 17325 QPSK 1@0 see graph
66 15 5 346500 17325  DFT-S-OFDM 1@0 see graph PASS
QPSK
66 15 5 350500 1752.5 DFT-s-OFDM 1@0 see graph
BPSK
66 15 5 350500 17525 DS OFOM 1@0 see graph PASS
DFT-s-OFDM
66 15 5 350500 1752.5 QPSK 1@0 see graph
66 15 5 350500 1752.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 25 344500 17225 DFT-s-OFDM 1@0 see graph
BPSK
66 15 25 344500 17225 Ralnee 1@0 see graph PASS
DFT-s-OFDM
66 15 25 344500 1722.5 QPSK 1@0 see graph
66 15 25 344500 1722.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 25 346500 17325  DFT-SOFDM 1@0 see graph
BPSK
66 15 25 346500 17325 DFTE;SP'SOKF DM 1@0 see graph PASS
DFT-s-OFDM
66 15 25 346500 1732.5 QPSK 1@0 see graph
66 15 25 346500 17325 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 25 348500 1742.5 DFT-s-OFDM 1@0 see graph
BPSK
66 15 25 348500 17425 DFT;;SOE OM 1@0 see graph PASS
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DFT-s-OFDM
66 15 25 348500 17425 QPSK 1@0 see graph
66 15 25 348500 1742.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 45 346500 1732.5 DFT-s-OFDM 1@0 see graph
BPSK
66 15 45 346500 1732.5 DFT;;;’; OM 1@0 see graph PASS
DFT-s-OFDM
66 15 45 346500 1732.5 OPSK 1@0 see graph
66 15 45 346500 17325 DFT-s-OFDM 1@0 see graph PASS
QPSK
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N66(5M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH

Start 30 Mz Video BW 3.0 MHz' Stop 17.800 GHz|
[#Res BIV 1.0 MHE 320

Table

Made Trace Scale X Function Function Widih Function Ve
N1 m
L1}

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

#alten: 408 i Ay Type: Powser wmg\
q Ao Hokt 100100
Tg: Free Run

Video BW 3.0 MHz' Stop 17.800 GHz)
‘Swesp 32.0 ms (40001 pts)

Function Function Widih Function Ve

N66(5M) DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

#alten: 408 i g Typa: Power mg\_
q Ao Hokt 100100

Ref Lyl Offset 8.00 dB
Ref Level 30.00 dBm

e B e e e

start 30 MHz
[4Res B 1.0 MHz

Function Function Width Function Vaiue

N66(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Halten 40 08

RefLvi Offset 8,00 B
Scale/Div 10 dB Ref Level 30,00 dBm

B —

Start 30 MHZ 20 BV 3.0 MHZ" Stop 17.600 G
001 pts)

Function Funclion Widh Funclion Vaiue
dBm
i

N66(5M) DFT-s-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

g Type: Fomer
jokd 100100
Tii: Free Fun

RefLvi Offset 8,00 B
Ref Level 30.00 dBm

Start 30 MHZ Video BW 3.0 MR Stop 17.600 G
#Res B 1.0 Mz Swesp (40001 pts)

Mode Trace Scale Funclion Funclion Widh Funclion Vaiue
N1 m
1

N66(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

Blfen 08 P

RefLvi Offset 8,00 B
Ref Level 30.00 dBm

Start 30 Mz Video BW 3.0 MHZ'

Functian Width Function Vaiue
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samranas. FCC RF Test Report

Report No. : FG341901-02F

N66(25M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

#hlten: 40 8

Start 30 Mz fideo BW 3.0 MHz* Stop 17.800 GHz|
[#Res BIV 1.0 MHE 320
Table
Made Trace Scale Function Function Widih Function Ve
N1
L1}

N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

#alten: 408 i Ay Type: Powser wmg\
q Ao Hokt 100100
Tg: Free Run

Stop 17.800 GHz|

Video BW 3.0 MHz'
s (40001 pts)

Function Function Widih Function Ve

N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

#alten: 408 i g Typa: Power mg\_
q Ao Hokt 100100

Ref Lyl Offset 8.00 dB L 1z}
Ref Level 30.00 dBm K 6 dBm

start 30 MHz
[4Res B 1.0 MHz

Function Function Width Function Vaiue

N66(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Halten 40 08

RefLvi Offset 8,00 B

Scale/Div 10 dB Ref Level 30,00 dBm

Stop 17,600 GHz|

o0 BW 3.0 MHz'
001 pts)

Funclion Widh Funclion Vaiue

N66(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Fomer
jokd 100100
Tii: Free Fun

RefLvi Offset 8,00 B
Ref Level 30.00 dBm

Stop 17,800 GHz|

Video BW 3.0 MR
(40001 pts)

Start 30 MHz
#Res BW

Mode Trace Scale Funclion Funclion Widh Funclion Vaiue

N1 f
L T

N66(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Blfen 08 P

RefLvi Offset 8,00 B
Ref Level 30.00 dBm

Start 30 Mz Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
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samranas. FCC RF Test Report

Report No. : FG341901-02F

N66(45M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

g Type: Power (RMSH 1
PuglHold 1007100
Tg: Free Run !

Video BV 3.0 MHz' Stop 17.800 GHz]
‘Swesp 32.0 ms (40001 pts)

N66(45M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 Mz Stop 17.600 G
‘Swesp 32.0 ms (40001 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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samanss. FCC RF Test Report Report No. : FG341901-02F

Conducted Band Edge

B'::?d (iﬁf) Ba(n’\ﬁﬂzi;tlth Arfcn (';Arf'g) Modulation RB Result Verdict
66 15 5 342500 17125 PFSOPOM 1@0 see graph PASS
66 15 5 342500 17125 DFT(;;SE OM 1@0 see graph PASS
66 15 5 342500 17125 DFTéf;SOE OM 25@0 see graph PASS
66 15 5 342500 17125 DFTéSP'gE OM 25@0 see graph PASS
66 15 5 350500 17525 DFT;P'SO; DM 1@24 see graph PASS
66 15 5 350500 17525 DFT(;F;S}E DM 1@24 see graph PASS
66 15 5 350500 1752.5 DFT;;SE OM 25@0 see graph PASS
66 15 5 350500 1752.5 DFT(';;SEDM 25@0 see graph PASS
66 15 25 344500 17225 PSSOV 1@0 see graph PASS
66 15 25 344500 17225 DFT;F;S}E OM 1@0 see graph PASS
66 15 25 344500 17225 DFT;;SE OM 128@0 see graph PASS
66 15 25 344500 17225 DFT('?SF;(SDE M 128@0 see graph PASS
66 15 25 348500 17425 DFTE;SP'SIE DM 1@132 see graph PASS
66 15 25 348500 17425 DFTQ'SF;gIE DM 1@132 see graph PASS
66 15 25 348500 17a25  PPISOFPM 12800 see graph PASS
66 15 25 348500 17425 DFT('?SF;(SDE M 128@0 see graph PASS
66 15 45 346500 17325 DFTE;SP'SIE OM 1@0 see graph PASS
66 15 45 346500 17325 DFT(;P'ng OM 1@0 see graph PASS
66 15 45 346500 7325 PPISOPOM a@oa see graph PASS
66 15 45 346500 17325 DFT(';;(S)EDM 1@241 see graph PASS
66 15 45 346500 17325 DFTE;SP'SOKF OM 240@0 see graph PASS
66 15 45 346500 17325 DFT(;P'ng OM 240@0 see graph PASS
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samranas. FCC RF Test Report

Report No. : FG341901-02F

N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Aniyzer 1
[Spurious Emissions.
KEYSIGHT Input

Ref Lyl Offset 8.00 dB
Scale/Div 10.0 48 Ref Value 30.00 dBm

Start 1.700 GHz Stop 1.720 GHz
4 Range Tatle

Weasure Trace
Trace Type

Ref Lyl Offset 8.00 dB
Scale/Div 10.0 48 Ref Valus Bm

Start 1.700 GHz
40 Range Teble

N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Gair Low

Ref Lyl Offset 8.00 dB
Scale/Div 10.0 48 Ref Valus Bm

Start 1.745 GHz Stop 1.765 GHz
40 Range Teble

Measure Trase T

N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Aten 408

Ref Lvi Offset &
Ref Value 3

Stop 1.720 GRz

Start 1.700 GHz
4N

N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Start 1.745 GHz Stop 1,765 GHz
4N

Measure Trace
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samanss. FCC RF Test Report Report No. : FG341901-02F

N66(5M) DFT-s-
OFDM_BPSK_Outer_Full_High_CH

[spectrum Aniyzer 1
[Spurious Emissions.
KEYSIGHT Input

Ref Lyl Offset 8.00 dB
Scale/Div 10.0 48 3000 dBm

Start 1.745 GHz

N66(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aten 408

Ref Lvi Offset &
Ref Value 3

Stop 1.765 GRz

4 Range Tatle

Weasure Trace
Trace Type

N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

N66(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Asn 408 Trig: Fres Run

Scale/Div 10.0 48

Stop 1.720 GHz . Stop 1.720 GHz

Weasure Trace T Messure Traoe
) i

Trace Type pe

N66(25M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

N66(25M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Gair Low

Ref Lyl Offset 8.00 dB
Scale/Div 10.0 48 Ref Valus Bm

Start 1.700 GHz Stop 1.720 GHz Start 1.700 GHz Stop 1.720 GHz
40 Range Teble 4N

Measure Trase Measure Trace
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TEL : +86-755-8637-9589
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samranas. FCC RF Test Report

Report No. : FG341901-02F

N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH

[spectrum Aniyzer 1
[Spurious Emissions.
KEYSIGHT Input

Ref Lyl Offset 8.00 dB
Scale/Div 10.0 48 3000 dBm

Start 1.745 GHz

4 Range Tatle

Weasure Trace
Trace Type

N66(25M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Scale/Div 10.0 48

Stop 1.765 GHz

Measure Trase
Trace Type

N66(45M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Gair Low

Ref Lyl Offset 8.00 dB
Scale/Div 10.0 48 Ref Valus Bm

——

Start 1.700 GHz

Stop 1.765 GHz

40 Range Teble

Measure Trase T

N66(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Aten 408

Ref Lvi Offset &
Ref Value 3

N66(25M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Asn 408 Trig: Fres Run

Stop 1,765 GHz

Measure Trace
Trace Type

N66(45M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Start 1.700 GHz
4N

Measure Trace

Sporton International Inc. (ShenZhen)
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FAX : +86-755-8637-9595
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samanss. FCC RF Test Report Report No. : FG341901-02F

N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Low_CH OFDM_QPSK_Edge_1RB_Right_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inou e 40 8
Con

A AVE  (Trig: Frea Run r Freg 22
aglHokd 100100
nlow R (=]

RefLvi Offset 8,00 B
Ref Value

Scale/Div 10.0 48

/ L_ﬁﬁ__dﬁ

Start 1.7

Stop 1.765 GRz
4 Ranga Tt

N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Spectum
Sputos|

Mten 408 Trg Frea Run KEYSIGHT it Aten 408 [Trig: Frea Run

anlow R

Ref Lyl Offset 8.00 dB ks RefLvi Offset 8,00 B
Scale/Div 10.0 48 Ref Valus 3 "

Ref Value 30.00 dBm

| Start 1.7( Stop 1.765 GHz, Stop 1.765 GHz
4 Range Tabls
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o ss. FCC RF Test Report Report No. : FG341901-02F

FCC N41B - SCS 30k

Transmitter Conducted Output Power and EIRP

Note: This device supports three Power setting cases for ULCA mode as following shows:
(1) PCC Power all up, means Power setting, PCC(max.) +SCC (min.)

(2) SCC Power all up, means Power setting, PCC(min.) +SCC (max.)

(3) Average Power , means Power setting, PCC(avg.) +SCC (avg.)

Sporton International Inc. (ShenZhen) Page Number : A4-1 of 100
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B



SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

Transmitter Conducted Output Power And EIRP, (GT - LC)=2.0dB

<PCC Power all up>

B';"r? | (iﬁf) Ba(”l\mzi;“h :r(f:ccn Asr(f:ccn Modulation PCCRB SCC RB Pl?)(v:v?er P?)(v:v?er cOgng:ed (Eg‘:f:) EO'E)P
@Bm)  (dBm) (dBm)
41B 30 50+50 504204 514200  OTLS 64@69  64@0 223  -15.78 22.30 2430  0.2692
41B 30 50+50 504204 514200 OOl 1@88 1@40  19.98  -18.37 19.98 2198  0.1578
41B 30 50+50 504204 514200 BETS'E 64@69 64@0 2231  -14.97 22.31 2431 02698
41B 30 50+50 504204 514200 BETS'E 1@88  1@40 2003 1836 22.29 2429  0.2682
41B 30 50+50 504204 514200 1'2FQT§\A 64@69 64@0 218  -15.26 21.80 2380  0.2399
41B 30 50+50 504204 514200 12FQTAT\/| 1@88  1@40 1816  -20.25 18.16 20.16  0.1038
41B 30 50+50 504204 514200 GZFQTAT\A 64@69 64@0 2056  -17.29 20.56 2256  0.1803
41B 30 50+50 504204 514200 G'Z'BTAT\A 1@88  1@40 1755  -20.92 1755 1955  0.0902
41B 30 50+50 504204 514200 ZEGF(B-ASM 64@69  64@0 18 203 18.00 2000 0.1000
41B 30 50+50 504204 514200 233%_:1\4 1@88  1@40 1694  -21.76 16.94 1894  0.0784
41B 30 50+50 504204 514200 CZ‘S&EM 67@66 65@0 2168  -12.57 21.68 2368  0.2334
41B 30 50+50 504204 514200 CZ‘S&EM 1@88  1@40 1899  -20.53 18.99 20.99  0.1256
41B 30 50+50 513600 523596 ol 64@69 64@0 2238  -14581 22.38 2438 0.2742
41B 30 50+50 513600 523596 O 1@88  1@40 2018  -1857 20.18 2218  0.1652
41B 30 50+50 513600 523596 8';2& 64@69  64@0 225  -14.69 22.50 2450  0.2819
41B 30 50+50 513600 523596 8';2& 1@88 1@40 2016  -18.68 20.16 2216  0.1645
41B 30 50+50 513600 523596 1'2FQTAT\A 64@69  64@0  21.94  -14.89 21.94 23.94 02478
41B 30 50+50 513600 523596 1'2FQTATV| 1@88 1@40 182  -20.58 18.20 2020 0.1047
41B 30 50+50 513600 523596 GEFQTAT\A 64@69  64@0 2075  -17.11 20.75 2275  0.1884
418 30 50450 513600 523596 GEFJAT\A 1@88 1@40  17.63  -21.1 17.63 19.63  0.0918
41B 30 50+50 513600 523596 2;3%:1\4 64@69 64@0 1818  -20.17 18.18 2018  0.1042
418 30 50450 513600 523596 Z%Fg'/fM 1@88 1@40 1716  -21.77 17.16 19.16  0.0824
41B 30 50+50 513600 523596 CF(;SEEM 67@66 65@0  21.61  -12.68 21.61 2361 02297
41B 30 50+50 513600 523596 nggﬁ"\" 1@88  1@40  19.06  -20.36 19.06 2106  0.1277
41B 30 50+50 523002 532098 O 64@69  64@0 2242  -14.38 22.42 2442 02768
41B 30 50+50 523002 532008 OOl 1@88  1@40 2006  -18.71 20.06 2206  0.1607
41B 30 50+50 523002 532998 (D?';TS'; 64@69 64@0 2239  -1431 22.39 2439 02748
41B 30 50+50 523002 532998 (D?';TS'; 1@88  1@40 2009  -18.71 20.09 2200  0.1618
41B 30 50+50 523002 532998 12'33\/' 64@69 64@0  21.94  -1457 21.94 2394 02478
41B 30 50+50 523002 532998 12'33\/' 1@88  1@40 1821  -20.42 18.21 2021 0.1050
41B 30 50+50 523002 532998 GIZE;\T\/I 64@69 64@0  20.69  -16.83 20.69 2260  0.1858
41B 30 50+50 523002 532998 GIZE;\T\/I 1@88  1@40 1753 2112 1753 1953 0.0898
Sporton International Inc. (ShenZhen) Page Number : A4-2 of 100
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

DFT-s

41B 30 50+50 523002 582998 i 0N 64@69  64@0 1818 -19.92 18.18 2018 0.1042
41B 30 50+50 523002 532998 ZEGFS-ASM 1@88 1@40 1711  -21.83 17.11 1911  0.0815
41B 30 50+50 523002 532998 CFSSEEM 67@66 65@0  21.65  -12.62 21.65 2365  0.2318
41B 30 50+50 523002 532998 CFSSEEM 1@88  1@40  19.07  -20.42 19.07 21.07  0.1280
41B 30 50+40 504204 513192 BETSE 72@61 45@0 2234  -14.74 22.34 2434 02717
41B 30 50+40 504204 513192 12'35\,' 72@61 45@0 218  -14.59 21.80 2380  0.2399
41B 30 50+40 514602 523590 g';TSE 72@61 45@0 2227  -14.8 22.27 2427 0.2674
41B 30 50+40 514602 523590 12'3/3\/' 72@61 45@0 2181  -15.23 21.81 2381  0.2405
41B 30 50+40 525012 534000 8';2& 72@61 45@0 2233 -14.67 22.33 2433 02711
41B 30 50+40 525012 534000 1'2'3/3/' 72@61 45@0  21.86  -15.16 21.86 2386  0.2433
41B 30 40+50 503202 512190 8';2; 45@61 72@0 2233 -14.81 22.33 2433 02711
41B 30 40+50 503202 512190 1'2FQTATV| 45@61 72@0 2188  -15.11 21.88 2388 0.2444
41B 30 40450 513600 522588 8';2; 45@61 72@0 2234  -14.72 22.34 2434 02717
41B 30 40+50 513600 522588 1'2'3/3/' 45@61 72@0 2186  -15.11 21.86 2386  0.2433
41B 30 40450 524010 532998 8';2; 45@61 72@0 2221  -14.79 22.21 2421  0.2637
41B 30 40+50 524010 532998 1'2'3/3/' 45@61 72@0 2184  -15.24 21.84 2384  0.2422
41B 30 40+40 503202 511194 BELE 54@52 50@0 2233 -14.7 22.33 2433 02711
41B 30 40+40 503202 511194 1'2'3/3/' 54@52 50@0 2181  -15.22 21.81 2381  0.2405
41B 30 40+40 514602 522594 8';2& 54@52 50@0 2234  -14.68 22.34 2434 02717
41B 30 40+40 514602 522594 12'3/@ 54@52 50@0  21.84  -15.17 21.84 2384  0.2422
41B 30 40+40 526008 534000 g';g; 54@52 50@0 2235  -14.66 22.35 2435  0.2723
41B 30 40+40 526008 534000 12':5;\,' 54@52 50@0  21.86  -15.22 21.86 2386  0.2433
41B 30 50+30 504204 512148 g';TSE 80@53 25@0 2232  -153 22.32 2432 0.2704
41B 30 50+30 504204 512148 12':5;\,' 80@53 25@0 2178  -16.38 21.78 2378 0.2388
41B 30 50+30 515598 523542 g';TSE 80@53 25@0 2229  -15.32 22.29 2429  0.2686
41B 30 50+30 515598 523542 12':5;\,' 80@53 25@0 2176  -16.38 21.76 2376 0.2377
41B 30 50+30 527052 534996 g';TSE 80@53 25@0 2228  -15.41 22.28 2428 0.2680
41B 30 50+30 527052 534996 12'35\/' 80@53 25@0 218  -16.28 21.80 2380  0.2399
41B 30 30+50 502200 510144 (D?';TSE 25@53 80@0 2208  -15.11 22.08 2408 0.2559
41B 30 30+50 502200 510144 12'35\/' 25@53 80@0 2156  -15.53 21.56 2356 0.2270
41B 30 30+50 513600 521544 (D?';TSE 25@53 80@0 2204  -15.16 22.04 2404  0.2536
41B 30 30+50 513600 521544 12'35\/' 25@53 80@0 2153  -15.55 21.53 2353 0.2255
41B 30 30+50 525054 532998 (D?';TSE 25@53 80@0 2211  -15.08 22.11 2411 0.2577
41B 30 30+50 525054 532998 1'2FQT;\A 25@53 80@0 2152  -15.57 21.52 2352 0.2249
41B 30 40430 503202 510138 (D?';TSE 60@46 32@0 2236  -15.07 22.36 2436  0.2729
41B 30 40+30 503202 510138 1'2'3/;?\,' 60@46 32@0 218  -1555 21.80 2380  0.2399
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

DFT-s

41B 30 40130 515598 522534 QLY 60@46  32@0 2231 -15.14 22.31 2431  0.2698
41B 30 40+30 515508 522534 1'2FQT/§\A 60@46 32@0  21.83  -1558 21.83 2383 0.2416
41B 30 40+30 528060 534996 BETS'E 60@46 32@0 2238  -14.93 22.38 2438 02742
41B 30 40+30 528060 534996 1'2FQT/§\A 60@46 32@0  21.85  -15.49 21.85 2385  0.2427
41B 30 30+40 502200 509136 BETS'E 32@46 60@0 2206  -15.26 22.06 2406  0.2547
41B 30 30+40 502200 509136 1'2FQT/§\A 32@46 60@0 2158  -15.67 2158 2358 0.2281
41B 30 30+40 514602 521538 BETS'E 2@46 60@0 221  -15.15 22.10 2410 02571
41B 30 30+40 514602 521538 1'2FQT/§\A 32@46 60@0 216  -15.69 21.60 2360  0.2201
41B 30 30+40 527064 534000 BETS'E 32@46 60@0 2209  -15.15 22.00 2409  0.2565
41B 30 30+40 527064 534000 12FQTAT\/| 32@46 60@0  21.61  -15.73 21.61 2361 02297
41B 30 50+20 504204 511152 BETS'; 81@52 6@0 2227  -1551 22.27 2427 02673
41B 30 50+20 504204 511152 1'23/3/' 81@52 6@0  21.88  -15.67 21.88 2388 0.2444
41B 30 50+20 516600 523548 (D?E,TS'; 81@52 6@0 2231  -154 22.31 2431 0.2698
41B 30 50+20 516600 523548 1'2'33\/' 81@52 6@0  21.83  -15.73 21.83 2383 0.2416
41B 30 50+20 529050 535998 8';2; 81@52 6@0 2235  -15.41 22.35 2435  0.2723
41B 30 50+20 529050 535998 1'2'33\/' 81@52 6@0  21.88  -15.75 21.88 2388 0.2444
41B 30 20450 501204 508152 (D?ETS'; 6@45 81@0 2211  -15.4 22.11 2411 02577
41B 30 20450 501204 508152 1'2'3/3/' 6@45 81@0 2159  -15.78 21.59 2359  0.2286
41B 30 20450 513600 520548 8';2& 6@45 81@0  22.09  -154 22.09 2409  0.2565
41B 30 20450 513600 520548 1'2FQTATV| 6@45 81@0 2164  -15.89 21.64 2364  0.2312
41B 30 20+50 526050 532998 8';2& 6@45 81@0 2212  -15.39 22.12 2412 0.2583
41B 30 20+50 526050 532998 1'2FQTATM 6@45 81@0 2157  -15.86 21.57 2357  0.2276
41B 30 30+30 502200 508200 8';2& 40@38 36@0 2218  -15.25 22.18 2418  0.2619
41B 30 30+30 502200 508200 1'2FQTATV| 40@38 36@0 2168  -15.65 21.68 2368  0.2334
41B 30 30+30 515508 521508 g';g; 40@38 36@0 2219  -152 22.19 2419  0.2625
41B 30 30+30 515598 521598 12'33\,' 40@38 36@0 2165  -15.68 21.65 2365 02318
41B 30 30+30 528996 534996 g';TS'E 40@38 36@0 2225  -15.16 22.25 2425  0.2661
41B 30 30+30 528996 534996 12'33\/' 40@38 36@0 2171  -15.64 21.71 2371 0.2350
41B 30 40+20 503202 509142 (D?';TS'E 64@42 12@0 2243  -149 22.43 2443 02774
41B 30 40+20 503202 509142 12'33\/' 64@42 12@0  21.96  -15.33 21.96 2396  0.2489
41B 30 40+20 516600 522540 (D?';TS'E 64@42 12@0 2248  -1477 22.48 24.48  0.2806
41B 30 40+20 516600 522540 12'33\/' 64@42 12@0  21.98  -1541 21.98 2398  0.2501
41B 30 40+20 530058 535098 (D?';TS'E 64@42 12@0 2244  -1479 22.44 2444  0.2780
41B 30 40+20 530058 535098 12'33\/' 64@42 12@0  21.89  -1541 21.89 2389 0.2450
41B 30 20+40 501204 507144 (D?';TS'E 12@39 64@0  22.15  -15.05 22.15 2415  0.2601
41B 30 20+40 501204 507144 12'33\/' 12@39 64@0 2169  -155 21.69 2369  0.2339
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

DFT-s

41B 30 20440 514602 520542 QLce 1239 64@0 2217  -15.08 22.17 2417 02613
41B 30 20+40 514602 520542 1'2FQT§\A 12@39 64@0  21.64  -1556 21.64 2364 02313
41B 30 20+40 528060 534000 8';2; 12@39 64@0 2214  -15.13 22.14 2414 0.2595
41B 30 20+40 528060 534000 1'2FQT§\A 12@39 64@0  21.68  -1557 21.68 2368  0.2334
41B 30 50+10 504204 510084 8';2; 75@44  0@0 2237  -23.44 22.37 2437 02735
41B 30 50+10 504204 510084 1'2FQT§\A 75@44  0@0 2177 2434 21.77 2377 0.2382
41B 30 50+10 517602 523482 8';2; 75@44 0@0 223  -23.33 22.30 2430 0.2692
41B 30 50+10 517602 523482 1'2FQT§\A 75@44 0@0  21.82  -24.23 21.82 2382 0.2410
41B 30 50+10 531120 537000 8';2; 75@44  0@0 224  -23.44 22.40 2440 02754
41B 30 50+10 531120 537000 12':(;/:\TVI 75@44  0@0  21.67  -24.26 21.67 2367 02328
41B 30 10+50 500202 506082 BETS'; 0@0  75@14 -3456 047 0.47 247 0.0018
41B 30 10450 500202 506082 1'2'33\/' 0@0 75@14 -3448  0.32 0.32 232 0.0017
41B 30 10+50 513600 519480 8';2; 0@0  75@14 3464 045 0.45 245 00018
41B 30 10+50 513600 519480 1'2'33\/' 0@0  75@14 3457  0.19 0.19 219 0.0017
41B 30 10+50 527118 532998 8';2; 0@0  75@14 3462  0.29 0.29 229 00017
41B 30 10+50 527118 532998 1'2'33\/' 0@0  75@14 3449  0.26 0.26 226  0.0017
41B 30 30420 502200 507192 BETS'; 45@33 18@0 2226  -15.21 22.26 2426  0.2667
41B 30 30420 502200 507192 1'2'33\/' 45@33 18@0  21.8  -15.54 21.80 2380  0.2399
418 30 30420 516600 521502 8';2& 45@33 18@0 2225  -15.13 22.25 2425  0.2661
41B 30 30+20 516600 521502 1'2FQTATV| 45@33 18@0  21.89  -15.56 21.89 2389 0.2450
41B 30 30+20 531006 535998 8';2& 45@33 18@0 2218  -15.21 22.18 2418  0.2619
41B 30 30+20 531006 535998 1'2FQTATV| 45@33 18@0  21.8  -15.59 21.80 2380  0.2399
41B 30 20430 501204 506196 BFPEE 18@33 45@0 2224  -1527 22.24 2424 0.2655
41B 30 20430 501204 506196 1'2FQTATV| 18@33 45@0 2169  -15.49 21.69 2369  0.2339
41B 30 20430 515598 520590 g';g; 18@33 45@0 2227  -1524 22.27 2427 02673
41B 30 20430 515598 520590 12'33\/' 18@33 45@0 2172  -15.48 21.72 2372 0.2355
41B 30 20+30 530004 534996 g';TS'E 18@33 45@0 223  -1532 22.30 2430 0.2692
41B 30 20430 530004 534996 12'33\/' 18@33 45@0 2189  -15.49 21.89 2389 0.2450
41B 30 40+10 503202 508074 (D?';TS'; 64@34 0@0 2239  -22.26 22.39 2439 02748
41B 30 40+10 503202 508074 12'33\/' 64@34 0@0  21.82 2258 21.82 2382 0.2410
41B 30 40+10 517602 522474 (D?';TS'; 64@34 0@0 225  -22.29 22.50 2450  0.2818
41B 30 40+10 517602 522474 12'33\/' 64@34 0@0  21.86  -2251 21.86 2386  0.2432
41B 30 40+10 532128 537000 (D?';TS'; 64@34 0@0 2246  -22.34 22.46 24.46  0.2793
41B 30 40+10 532128 537000 12'33\/' 64@34 0@0 2176  -22.62 21.76 2376 02377
41B 30 10+40 500202 505074 (D?';TS'; 0@0  64@8  -3457 027 0.27 227 0.0017
41B 30 10+40 500202 505074 12'33\/' 0@0  64@8  -3454 026 0.26 226 0.0017
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

DFT-s

41B 30 10+40 514602 519474 OLpe 0@0  64@8  -3446  0.36 0.36 236 0.0017
41B 30 10+40 514602 519474 1'2@3\/' 0@0  64@8 3455 021 0.21 221 0.0017
41B 30 10+40 520128 534000 BETS'E 0@0  64@8 3461 035 0.35 235  0.0017
41B 30 10+40 520128 534000 1'2@3\/' 0@0  64@8  -3437 038 0.38 238 0.0017
41B 30 20+20 501204 505200 BETS'E 25@26 25@0  22.23  -15.26 22.23 2423 0.2649
41B 30 20+20 501204 505200 1'2@3\/' 25@26 25@0  21.82  -155 21.82 2382 0.2410
41B 30 20+20 516600 520596 BETS'E 25@26 25@0 2232  -15.29 22.32 2432 02704
41B 30 20+20 516600 520596 1'2@3\/' 25@26 25@0 2176  -1556 21.76 2376  0.2377
41B 30 20+20 532002 535998 BETS'E 25@26 25@0  22.23  -1531 22.23 2423 0.2649
41B 30 20+20 532002 535998 12':(;/:\TVI 25@26 25@0 218  -15.62 21.80 2380  0.2399
41B 30 30+10 502200 506136 BETS'; 50@27 0@0 2218  -18.26 22.18 2418  0.2618
41B 30 30+10 502200 506136 1'2'33\/' 50@27 0@0  21.86  -18.62 21.86 2386  0.2432
41B 30 30+10 517602 521538 8';2; 50@27 0@0 2235  -18.21 22.35 2435  0.2723
41B 30 30+10 517602 521538 1'2'33\/' 50@27 0@0 2178  -18.65 21.78 2378 0.2388
41B 30 30+10 533064 537000 8';2; 50@27 0@0 2226  -18.23 22.26 2426 0.2667
41B 30 30+10 533064 537000 1'2'33\/' 50@27 0@0 2175  -18.43 21.75 2375 0.2372
41B 30 10+30 500202 504138 8';2; 0@0  50@1 -3424 038 0.38 238 0.0017
41B 30 10430 500202 504138 1'2'33\/' 0@0  50@1 3414  0.29 0.29 229 00017
41B 30 10+30 515598 519534 8';2& 0@  50@1 3415  0.27 0.27 227 00017
41B 30 10+30 515598 519534 1'2FQTAT\A 0@0  50@1 3431  0.49 0.49 249 00018
41B 30 10+30 531060 534996 8';2& 0@0  50@1  -343 0.49 0.49 249 00018
41B 30 10+30 531060 534996 1'2FQTATV| 0@0  50@1 -3426  0.33 0.33 233 0.0017
418 30 20410 501204 504132 B'ETSE 32@19 5@0 2225  -152 22.25 2425  0.2661
418 30 20410 501204 504132 1'2FQTATV| 2@19 5@0 218  -15.64 21.80 23.80  0.2399
41B 30 20410 517602 520530 g';g; 32@19 5@0 2223  -15.18 22.23 2423 0.2649
41B 30 20+10 517602 520530 12FQTATV| 32@19 5@0 219  -1545 21.90 2390  0.2455
41B 30 20+10 534072 537000 g';TS'; 2@19 5@0 223  -153 22.30 2430 0.2692
41B 30 20+10 534072 537000 12FQTAT\/| 2@19 5@0  21.69  -15.44 21.69 2369  0.2339
41B 30 10+20 500202 503130 (D?E,TS'; 5@19 32@0 223 -15.17 22.30 2430  0.2692
41B 30 10+20 500202 503130 12FQT§V| 5@19 32@0 2175  -15.53 21.75 2375 02372
41B 30 10+20 516600 519528 (D?E,TS'; 5@19 32@0 2231  -15.15 22.31 2431  0.2698
41B 30 10+20 516600 519528 12FQT§V| 5@19 32@0 2169  -1551 21.69 2369  0.2339
41B 30 10+20 533070 535998 (D?E,TS'; 5@19 32@0 2215  -15.17 22.15 2415  0.2601
41B 30 10+20 533070 535998 12FQT§V| 5@19 32@0 2169  -155 21.69 2369  0.2339
41B 30 10+10 500202 502194 (D?E,TS'; 12@12 12@6 2021  -17.33 20.21 2221 0.1664
41B 30 10+10 500202 502194 12FQT§V| 12@12 12@6 1813  -10.48 18.13 2013 0.1031
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saranas. FCC RF Test Report

Report No. : FG341901-02F

41B 30 10+10 517602 519594 8';;; 12@12 12@6 20.12 -17.39 20.12 22.12 0.1630

41B 30 10+10 517602 519594 12'3/_\?\/' 12@12 12@6 18.08 -19.58 18.08 20.08 0.1019

41B 30 10+10 535008 537000 8';;; 12@12 12@6 20.14 -17.27 20.14 22.14 0.1637

41B 30 10+10 535008 537000 12'3/_\?\/' 12@12 12@6 18.11 -19.4 18.11 20.11 0.1026
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saranas. FCC RF Test Report

Report No. : FG341901-02F

<SCC Power all up>

MR scs BN pceSCC\yuaion pocRe SccRe  Powsr Powesr  power GNP ERP
(MHz) @Bm)  (dBm) (dBm)

41B 30 50450 504204 514200 DTS 64@69 64@0 489 2225 22.26 2426 0.2666
41B 30 50450 504204 514200 UL 1@88  1@40 5 19.94 19.95 21.95  0.1568
41B 30 50+50 504204 514200 BETS'E 64@69 64@0 485  22.3 22.31 2431 0.2697
41B 30 50+50 504204 514200 BETS'E 1@88 1@40 502  19.96 19.97 21.97  0.1575
41B 30 50+50 504204 514200 1'2'3/;?\,' 64@69 64@0  -485 2185 21.86 2386  0.2432
41B 30 50+50 504204 514200 1'2'3/;?\,' 1@88 1@40  -431 1801 18.04 20.04  0.1008
418 30 50+50 504204 514200 GZFJAT\A 64@69 64@0  -462 2055 20.56 2256 0.1804
418 30 50+50 504204 514200 G'ZFQTAT\A 1@88  1@40 4.9 175 17.52 1952 0.0896
41B 30 50450 504204 514200 ZEGF(B_ASM 64@69 64@0  -475  18.02 18.04 2004  0.1010
41B 30 50+50 504204 514200 233%:1\4 1@88 1@40 518 1652 16.55 1855  0.0716
41B 30 50450 504204 514200 CZ‘S&EM 67@66 65@0  -438 2177 21.78 2378 0.2388
41B 30 50450 504204 514200 ng’gﬁ’v’ 1@88 1@40 431  19.15 19.17 2117 0.1309
41B 30 50450 513600 523596  OO(°  64@69 64@0 453 2235 22.36 2436 02728
41B 30 50+50 513600 523506 OOC° 1@88 1@40  -4.44  19.99 20.01 2201 0.1587
41B 30  50+50 513600 523596 8';2; 64@69 64@0  -454 2233 22.34 2434 02716
41B 30 50450 513600 523596 8';2& 1@88 1@40 451  19.98 20.00 2200  0.1583
41B 30 50+50 513600 523596 1'2FQTATV| 64@69 64@0  -457 2182 21.83 2383 0.2415
41B 30 50450 513600 523596 1'2FQTATV| 1@88 1@40 472  18.04 18.06 2006  0.1015
41B 30 50+50 513600 523596 GBFQTAT\A 64@69 64@0 423  20.68 20.69 2269  0.1860
41B 30 50450 513600 523596 GEFJAT\A 1@88  1@40 461  17.37 17.40 19.40  0.0870
41B 30 50+50 513600 523596 2;3%:1\4 64@69 64@0  -4.44  18.09 18.11 2011 0.1027
41B 30 50450 513600 523596 Z%Fg'/fM 1@88  1@40 447  16.87 16.90 1890  0.0777
418 30 50+50 513600 523596 CFSSEEM 67@66 65@0  -442 2177 21.78 2378 0.2388
418 30 50+50 513600 523596 nggf("\" 1@88 1@40  -4.33 19.2 19.22 2122 0.1324
418 30 50450 523002 532098 DTS 64@60 64@0 425 2250 22.60 2460  0.2883
418 30 50450 523002 532008 OO 1@88  1@40  -426 2025 20.27 2227  0.1685
418 30 50+50 523002 532998 (D?ETS'E 64@69 64@0 431 2255 22.56 2456  0.2857
418 30 50+50 523002 532998 (D?ETS'E 1@88 1@40 44 2022 20.23 2223 0.1673
418 30 50+50 523002 532998 1EFQTAT\/| 64@69 64@0 436  21.99 22.00 2400  0.2512
418 30 50+50 523002 532998 1EFQTAT\/| 1@88 1@40 44 1821 18.23 2023 0.1055
418 30 50+50 523002 532998 GIZIBTAT\A 64@69 64@0  -413 2081 20.82 2282  0.1916
418 30 50+50 523002 532998 GIZIBTAT\A 1@88 1@40  -414  17.79 17.82 19.82  0.0959
418 30 50+50 523002 532998 25DGF(B-AS\M 64@69 64@0  -4.26 18.2 18.22 2022 0.1053
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saranas. FCC RF Test Report

Report No. : FG341901-02F

DFT-s

41B 30 50450 523002 532998  pep oy  1@88  1@40 431 17.1 17.13 1913  0.0819
41B 30 50450 523002 532998 CFSSEEM 67@66 65@0 437 2174 21.75 2375  0.2372
41B 30 50450 523002 532998 CFSSEEM 1@88 1@40  -436  19.11 19.13 2113 0.1297
41B 30 50440 504204 513192 BETSE 72@61 45@0 439 2226 22.27 2427 0.2673
41B 30 50440 504204 513192 1'2'3/;?\/' 72@61 45@0  -432 2181 21.82 2382 0.2410
41B 30 50440 514602 523590 BETSE 72@61 45@0  -437 2228 22.29 2429  0.2685
41B 30 50440 514602 523590 1'2'3/;?\/' 72@61 45@0 44 2174 21.75 2375  0.2372
41B 30 50440 525012 534000 BETSE 72@61 45@0 439 2226 22.27 2427 0.2673
41B 30 50440 525012 534000 1'2'3/;?\/' 72@61 45@0 435 218 21.81 2381  0.2405
418 30 40450 503202 512190 8';2? 45@61 72@0 421 2231 22.32 2432 0.2704
418 30 40450 503202 512190 12FQTAT\/| 45@61 72@0 417  21.84 21.85 2385  0.2427
41B 30 40+50 513600 522588 8';2; 45@61  72@0  -4.21 22.3 22.31 2431 0.2698
41B 30 40+50 513600 522588 12FQTATV| 45@61  72@0  -421 218 21.81 2381  0.2405
41B 30 40+50 524010 532998 8';2; 45@61 72@0 422 22.29 22.30 2430  0.2601
41B 30 40450 524010 532998 12FQTATV| 45@61 72@0 425 2177 21.78 2378 0.2388
41B 30 40+40 503202 511194 8';2; 54@52 50@0  -4.44 2.29 3.13 513 0.0033
41B 30 40+40 503202 511194 12FQTATV| 54@52 50@0  -437 2182 21.83 2383 0.2416
41B 30 40+40 514602 522594 BELE 54@52 50@0  -442 2229 22.30 2430  0.2691
41B 30 40+40 514602 522594 1'2'3/3/' 54@52 50@0  -4.37 21.8 21.81 2381  0.2405
41B 30 40+40 526008 534000 8';2& 54@52 50@0  -4.43 22.3 22.31 2431 0.2697
41B 30 40+40 526008 534000 1'2FQTATM 54@52 50@0  -4.38 2183 21.84 2384  0.2421
41B 30 50430 504204 512148 8';2& 80@53 25@0  -4.9 21.98 21.99 23.99  0.2505
41B 30 50430 504204 512148 1'2FQTATM 80@53 25@0  -4.92 2138 21.39 2339 0.2183
41B 30 50430 515598 523542 8';2& 80@53 25@0  -4.91 22 22.01 2401  0.2517
41B 30 50430 515598 523542 12'g/jw 80@53 25@0  -4.93 21.4 21.41 2341  0.2193
418 30 50430 527052 534996 ngTs,E 80@53 25@0  -491  21.98 21.99 2399  0.2505
418 30 50430 527052 534996 12FQTAT\/| 80@53 25@0  -4.88  21.44 21.45 2345 02213
418 30 30450 502200 510144 BETSE 25@53 80@0 482 2236 22.37 2437 0.2734
418 30 30450 502200 510144 12FQTATV| 25@53 80@0 477 2187 21.88 2388  0.2443
418 30 30450 513600 521544 (D?E,TSE 25@53 80@0 482 216 2.95 495  0.0031
418 30 30450 513600 521544 12FQTATV| 25@53 80@0 479  21.86 21.87 2387  0.2437
418 30 30450 525054 532998 (D?E,TSE 25@53 80@0 484 2234 22.35 2435 02722
418 30 30450 525054 532998 12FQTATV| 25@53 80@0 480 2178 21.79 2379 0.2393
418 30 40+30 503202 510138 (D?E,TSE 60@46 32@0  -494  22.08 22.00 2409  0.2564
418 30 40+30 503202 510138 12FQTATV| 60@46 32@0 489 2159 21.60 2360  0.2291
418 30 40+30 515598 522534 (D?E,TSE 60@46 32@0  -496  22.06 22.07 2407  0.2552
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Report No. : FG341901-02F

DFT-s

41B 30 40+30 515598 52254 00 60@46 3200 49 2158 2159 2359  0.2285
41B 30 40+30 528060 534996 BETS'E 60@46 32@0 497 2205 22.06 2406  0.2546
41B 30 40+30 528060 534996 1'2FQT/§\A 60@46 32@0 485 2162 21.63 2363  0.2307
41B 30 30+40 502200 509136 BETS'E 2@46 60@0 474 2231 22.32 2432 02703
41B 30 30+40 502200 509136 1'2FQT/§\A 2@46 60@0 471 2178 21.79 2379 0.2393
41B 30 30+40 514602 521538 BETS'E 2@46 60@0 478 2227 22.27 2427 02673
41B 30 30+40 514602 521538 1'2FQT/§\A 2@46 60@0 474 2174 21.75 2375 0.2371
41B 30 30+40 527064 534000 BETS'E 2@46 60@0 475 223 22.31 2431 0.2697
41B 30 30+40 527064 534000 1'2FQT/§\A 2@46 60@0 47 2177 21.78 2378  0.2388
41B 30 50+20 504204 511152 8';2? 81@52 6@0 501 221 22.11 2411 02575
41B 30 50+20 504204 511152 1'2'33\,' 81@52 6@0 506 2153 21.54 2354  0.2259
41B 30 50420 516600 523548 8';2; 81@52 6@0  -505  22.05 22.06 2406 0.2546
41B 30 50+20 516600 523548 1'23/3/' 81@52 6@0 503 2154 21.55 2355  0.2264
41B 30 50420 529050 535998 8';2; 81@52 6@0  -505 2201 22.02 2402  0.2523
41B 30 50+20 529050 535998 1'23/3/' 81@52 6@0 501 2155 21.56 2356 0.2270
41B 30 20450 501204 508152 (D?ETS'; 6@45 81@0 489  22.27 22.28 2428  0.2678
41B 30 20450 501204 508152 1'2'3/3/' 6@45 81@0  -491  21.73 21.74 2374 0.2366
41B 30 20450 513600 520548 8';2; 6@45 81@0  -4.86 2231 22.32 2432 02703
41B 30 20450 513600 520548 1'2FQTATV| 6@45 81@0  -4.86 2177 21.78 2378 0.2387
41B 30 20450 526050 532998 8';2& 6@45 81@0  -485 2231 22.32 2432 0.2703
41B 30 20450 526050 532998 1'2FQTATM 6@45 81@0  -48 2176 21.77 2377 0.2382
41B 30 30+30 502200 508200 8';2& 40@38 36@0 4.7 22.15 22.16 2416  0.2606
41B 30 30+30 502200 508200 1'2FQTATM 40@38 36@0 473  21.64 21.65 2365  0.2317
41B 30 30+30 515508 521508 8';2& 40@38 36@0  -4.69  22.16 22,17 2417 0.2612
41B 30 30+30 515598 521598 12'33\,' 40@38 36@0 472 2165 21.66 2366  0.2323
41B 30 30+430 528996 534996 g';g; 40@38 36@0 471 213 2.95 495  0.0031
41B 30 30+430 528996 534996 12'3/;7\,' 40@38 36@0 473  21.64 21.65 2365  0.2317
41B 30 40+20 503202 509142 g';TS'; 64@42 12@0 465 222 22.21 2421 0.2636
41B 30 40+20 503202 509142 12'33\/' 64@42 12@0 466 216 21.61 2361  0.2296
41B 30 40+20 516600 522540 (D?';TS'E 64@42 12@0 463 222 22.21 2421 0.2636
41B 30 40+20 516600 522540 12'33\/' 64@42 12@0 46 2162 21.63 2363 0.2307
41B 30 40+20 530058 535998 (D?';TS'E 64@42 12@0  -4.65 2219 22.20 2420 0.2630
41B 30 40+20 530058 535998 12'33\/' 64@42 12@0 458 217 21.71 2371 0.2350
41B 30 20440 501204 507144 (D?';TS'E 12@39 64@0  -478 2227 22.28 2428 02678
41B 30 20440 501204 507144 12'33\/' 12@39 64@0  -477 2183 21.84 2384 02421
41B 30 20440 514602 520542 BETS'E 12@39 64@0  -477 2229 22.30 2430  0.2691
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Report No. : FG341901-02F

DFT-s

41B 30 2040 514602 520542 )0 12039 64@0  -48 2174 21.75 2375  0.2371
41B 30 20440 528060 534000 BETSE 12@39 64@0 475 223 22.31 2431 0.2697
41B 30 20440 528060 534000 1'2'3/;?\,' 12@39 64@0 475 2187 21.88 2383  0.2443
41B 30 50410 504204 510084 BETSE 75@44  0@0 426  -56.92 4.26 226 0.0006
41B 30 50+10 504204 510084 1'2'3/;?\,' 75@44  0@0  -434 5658 434 234 0.0006
41B 30 50+10 517602 523482 BETSE 75@44 0@0 418  -56.83 4.18 218  0.0006
41B 30 50+10 517602 523482 1'2'3/;?\,' 75@44  0@0 423  -56.66 4.23 223 0.0006
41B 30 50410 531120 537000 BETSE 75@44 0@0 421  -56.92 421 221 0.0006
41B 30 50410 531120 537000 1'2'3/;?\,' 75@44  0@0 436 565 436 236 0.0006
418 30 10+50 500202 506082 8';22 0@0 75@14 244  22.29 22.29 2429  0.2685
418 30 10+50 500202 506082 1'2'33\,' 0@0 75@14 2415  21.79 21.79 2379 0.2393
41B 30 10+50 513600 519480 8';2; 0@0 75@14 243  22.32 22.32 2432 0.2704
41B 30 10+50 513600 519480 1'2'3/3/' 0@0 75@14 2423 2176 21.76 2376 0.2377
41B 30 10+50 527118 532998 8';2; 0@0 75@14 2434  22.28 22.28 2428  0.2679
41B 30 10+50 527118 532998 1'2'3/3/' 0@0 75@14 2422 2171 21.71 2371 0.2350
41B 30 30420 502200 507192 8';2; 45@33 18@0  -437 2236 22.37 2437 02735
41B 30 30420 502200 507192 1'2'3/3/' 45@33 18@0  -43  21.89 21.90 2390  0.2455
41B 30 30420 516600 521592 8';2; 45@33 18@0  -4.28 22.4 22.41 2441 0.2760
41B 30 30+20 516600 521592 1'2FQTATV| 45@33 18@0  -43 2195 21.96 2396  0.2489
41B 30 30+20 531006 535998 8';2& 45@33 18@0  -4.46  22.44 22.45 2445  0.2785
41B 30 30+20 531006 535998 1'2FQTATV| 45@33  18@0  -429 2191 21.92 2392 0.2466
41B 30 20430 501204 506196 8';2& 18@33 45@0  -433  22.32 22.33 2433 0.2710
41B 30 20430 501204 506196 1'2FQTATV| 18@33 45@0 434  21.78 21.79 2379 0.2394
41B 30 20430 515598 520590 8';2& 18@33  45@0 442 2244 22.45 2445  0.2785
41B 30 20430 515598 520590 12'3/3\/' 18@33 45@0 439  21.99 22.00 2400  0.2512
418 30 20430 530004 534996 g';g; 18@33 45@0 438  22.34 22.35 2435 02722
418 30 20430 530004 534996 12':5;\,' 18@33 45@0 436  21.85 21.86 2386  0.2432
418 30 40+10 503202 508074 BETSE 64@34 0@0  -435  -56.82 435 235  0.0006
418 30 40+10 503202 508074 12'35\/' 64@34 0@0  -438  -56.61 438 238 0.0006
418 30 40+10 517602 522474 (D?';TSE 64@34 0@0  -437  -57.03 437 237 0.0006
418 30 40+10 517602 522474 12'35\/' 64@34 0@0  -428  -56.69 4.28 228  0.0006
418 30 40+10 532128 537000 (D?';TSE 64@34 0@0  -426  -56.98 -4.26 226  0.0006
418 30 40+10 532128 537000 12'35\/' 64@34 0@0 432  -56.68 432 232 0.0006
418 30 10+40 500202 505074 (D?';TSE 0@0  64@8 2435  22.29 22.29 2429  0.2685
418 30 10+40 500202 505074 12'35\/' 0@0  64@8 2400  21.89 21.89 2389  0.2449
418 30 10+40 514602 519474 (D?';TSE 0@0  64@8 2441  22.33 22.33 2433 02710
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Report No. : FG341901-02F

DFT-s

41B 30 10+40 514602 510474  00S  0@0  64@8 2423 2188 21.88 2383  0.2443
41B 30 10+40 529128 534000 BETSE 0@0  64@8 245  22.38 22.38 2438 0.2742
41B 30 10+40 529128 534000 12FQTA?\/| 0@0  64@8 2414  21.79 21.79 2379 0.2393
41B 30 20+20 501204 505200 BETSE 25@26 25@0 448 2247 22.48 2448  0.2805
41B 30 20420 501204 505200 12FQTA?\/| 25@26 25@0 44 2197 21.98 2398 0.2500
41B 30 20420 516600 520596 BETSE 25@26 25@0 427 2228 22.29 2429  0.2685
41B 30 20420 516600 520596 12FQTA?\/| 25@26 25@0 44 2198 21.99 23.99  0.2506
41B 30 20+20 532002 535998 BETSE 25@26 25@0 437 2241 22.42 2442 0.2766
41B 30 20420 532002 535998 12FQTA?\/| 25@26 25@0 434 2191 21.92 2392  0.2466
418 30 30+10 502200 506136 8';22 50@27 0@0  -422  -56.98 422 222 0.0006
418 30 30+10 502200 506136 1'2'33\,' 50@27 0@0  -428  -56.62 4.28 228  0.0006
41B 30 30410 517602 521538 8';2; 50@27 0@0  -424  -56.92 424 224 0.0006
41B 30 30+10 517602 521538 1'23/3/' 50@27 0@0 439  -56.61 -4.39 239 0.0006
41B 30 30+10 533064 537000 8';2; 50@27 0@0 434  -56.86 434 234 0.0006
41B 30 30+10 533064 537000 1'23/3/' 50@27  0@0 44 56.49 -4.40 240 0.0006
41B 30 10+30 500202 504138 8';2; 0@0  50@1 2051  22.38 22.38 2438 0.2742
41B 30 10+30 500202 504138 1'23/3/' 0@0  50@1 2023 217 21.70 2370 0.2344
41B 30 10+30 515598 519534 8';2; 0@0  50@1 2036  22.25 22.25 2425  0.2661
41B 30 10+30 515598 519534 1'2FQTATM 0@0  50@1  -2004 217 21.70 2370 0.2344
41B 30 10+30 531060 534996 8';2& 0@0  50@1 2048  22.28 22.28 2428  0.2679
41B 30 10+30 531060 534996 1'2FQTATM 0@0  50@1 2005 2174 21.74 2374 0.2366
41B 30 20410 501204 504132 B'ETSE 32@19 5@0 2448  22.28 22.28 2428  0.2679
41B 30 20410 501204 504132 1'2FQT§V| 2@19 5@0  -2416  21.87 21.87 2387  0.2438
41B 30 20410 517602 520530 8';22 2@19 5@0  -2432 2223 22.23 2423 0.2649
41B 30 20410 517602 520530 12'g/jw 32@19 5@0 2409 2181 21.81 2381  0.2404
418 30 20+10 534072 537000 g';gi 32@19 5@0  -2437 2229 22.29 2429  0.2685
418 30 20+10 534072 537000 12'33\,' 32@19 5@0  -2422 2188 21.88 2383  0.2443
418 30 10+20 500202 503130 BETSE 5@19  32@0 2437 2221 22.21 2421 0.2636
418 30 10+20 500202 503130 12'33\/' 5@19  32@0 2413  21.74 21.74 2374 0.2366
418 30 10+20 516600 519528 (D?';TS; 5@19  32@0 2441  22.24 22.24 2424 0.2655
418 30 10+20 516600 519528 12'33\/' 5@19  32@0 2423 2172 21.72 2372 0.2355
418 30 10+20 533070 535998 (D?';TS; 5@19  32@0 2445  22.22 22.22 2422 0.2642
418 30 10+20 533070 535998 12'33\/' 5@19  32@0 2404  21.89 21.89 2389  0.2449
418 30 10+10 500202 502194 (D?';TS; 12@12 12@6 468  20.28 20.29 2229  0.1696
418 30 10+10 500202 502194 12'33\/' 12@12 12@6 466  18.24 18.26 2026 0.1062
418 30 10+10 517602 519594 (D?';TSE 12@12 12@6 464  20.19 20.20 2220  0.1661
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Report No. : FG341901-02F

DFT-s

41B 30 10+10 517602 519594 16 QAM 12@12 12@6 -4.63 18.27 18.29 20.29 0.1070
41B 30 10+10 535008 537000 8';;; 12@12 12@6 -4.7 20.38 20.39 22.39 0.1735
41B 30 10+10 535008 537000 12'3/_\?\/' 12@12 12@6 -4.56 18.34 18.36 20.36 0.1087
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

<Average Power>

MR scs BUUMY pCC SCC o \quaion pocRe ScCRE Power Power  Power NP ERP
(MHz) @Bm)  (dBm)  (dBm)

41B 30 50+50 504204 514200  DOLS  64@69 64@0  19.83 1875 22.33 2433 02713
41B 30 50+50 504204 514200  DOrLS  1@88 1@40 1692 1626 19.61 2161  0.1450
41B 30 50450 504204 514200 8';'5'; 64@69 64@0 1986  18.78 22.36 2436 02731
41B 30 50450 504204 514200 8';'5'; 1@88 1@40 1689  16.27 19.60 21.60  0.1446
41B 30 50450 504204 514200 1'2':&3/' 64@69 64@0 1879  18.86 21.84 2384  0.2418
41B 30 50450 504204 514200 12'35\/' 1@88 1@40 1473 1521 17.99 19.99  0.0997
41B 30 50450 504204 514200 GEFQTAT\A 64@69 64@0  17.04  17.41 20.24 2224 0.1675
41B 30 50+50 504204 514200 Gl?lFQTA?\/I 1@88 1@40 1489  13.94 17.45 1945  0.0881
41B 30 50450 504204 514200 ZS%F(S:M 64@69 64@0 1507  15.02 18.06 2006 0.1013
41B 30 50+50 504204 514200 25DeF<Tg:M 1@88 1@40 1378  13.93 16.87 18.87  0.0770
41B 30 50+50 504204 514200 C'gggl'f'\" 67@66 65@0 1865 187 21.60 2369  0.2336
41B 30 50450 504204 514200 cz—gggm 1@88 1@40 164 1578 19.11 2111 01292
41B 30 50+50 513600 523596  DLL°  64@69 64@0 1916 195 22.34 2434 02719
41B 30 50+50 513600 523596 ol 1@88 1@40 17.32  16.67 20.02 2202 0.1591
41B 30  50+50 513600 523596 8';;2 64@69 64@0 1923 1957 22.41 2441 02763
41B 30  50+50 513600 523596 8';;2 1@88 1@40 17.36  16.74 20.07 2207 0.1611
41B 30  50+50 513600 523596 1'2FQTATV| 64@69 64@0 185 184 21.46 2346  0.2218
41B 30  50+50 513600 523596 12'35\/' 1@88 1@40 1546  14.78 18.14 20.14  0.1034
41B 30  50+50 513600 523596 ei)FQTA?m 64@69 64@0 1758  17.87 20.74 2274 0.1878
41B 30 50+50 513600 523596 GE:FQTA?\A 1@88 1@40 1429  14.66 17.49 1949  0.0889
41B 30  50+50 513600 523596 25Dng§M 64@69 64@0 1552  14.74 18.16 20.16  0.1037
41B 30  50+50 513600 523596 25|36ng1\/| 1@88 1@40 1342  13.79 16.62 1862  0.0728
41B 30  50+50 513600 523596 C'gggl'z'\" 67@66 65@0 1873  18.69 21.72 2372 0.2355
41B 30 50450 513600 523596 C'SS;'?M 1@88 1@40 1655 159 19.25 2125 0.1333
41B 30 50+50 523002 532098  OTL°  64@69 64@0 1927 1965 22.47 2447  0.2802
41B 30 50+50 523002 532098 oLl 1@88 1@40 17.39  16.86 20.14 2214 0.1638
41B 30 50+50 523002 532998 8';2; 64@69 64@0 1931  19.69 22,51 2451  0.2828
41B 30 50+50 523002 532998 g',js; 1@88 1@40 174  16.86 20.15 2215  0.1640
41B 30 50450 523002 532998 12'33\/' 64@69 64@0 1827 1921 21.78 2378  0.2385
41B 30 50+50 523002 532998 12'33\/' 1@88 1@40 1521  14.89 18.06 2006  0.1015
41B 30 50+50 523002 532998 GE:FJA?\A 64@69 64@0 1761  17.96 20.80 2280  0.1905
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Report No. : FG341901-02F

41B 30 50450 523002 532998 GEFQTA?\A 1@88 1@40 1438 1472 17.56 1956 0.0904
41B 30 50450 523002 532998 25%%;;\/' 64@69 64@0 1553  14.82 18.20 20.20  0.1047
41B 30 50450 523002 532998 25DGF£:M 1@88 1@40 1443  13.68 17.08 19.08  0.0809
41B 30 50+50 523002 532998 C'E(PDEEM 67@66 65@0 1874 187 21.73 2373 0.2361
41B 30 50+50 523002 532998 C'ZSEEM 1@88 1@40 164  15.89 19.16 2116  0.1307
41B 30 50+40 504204 513192 8';;'2 72@61 45@0 1953  19.09 22.33 2433 0.2708
41B 30 50+40 504204 513192 1'2'33\/' 72@61 45@0 1861  18.42 21.53 2353 0.2252
41B 30 50+40 514602 523590 BETSE 72@61 45@0 1951  19.06 22.30 2430  0.2692
41B 30 50+40 514602 523590 1'2'35\/' 72@61 45@0 1855  18.36 21.47 2347 0.2221
41B 30 50+40 525012 534000 BETSE 72@61 45@0 1955  19.1 22.34 2434 02717
41B 30 50+40 525012 534000 1'233\/' 72@61 45@0 1852  18.34 21.44 2344 0.2209
41B 30 40+50 503202 512190 (D?';g; 45@61 72@0 1971 18.99 22.38 2438 0.2739
41B 30 40450 503202 512190 12FQTAT\/| 45@61 T72@0  18.67 1848 21.59 2359 0.2284
41B 30 40+50 513600 522588 BETSE 45@61 72@0 1973 19.01 22.40 2440 02751
41B 30 40+50 513600 522588 12'33\/' 45@61 72@0 1865 1847 21.57 2357  0.2276
41B 30 40+50 524010 532998 BETSE 45@61 72@0 1972 19.01 22.39 2439 0.2748
41B 30 40+50 524010 532998 1'233\/' 45@61 72@0 1867 185 21.60 2360  0.2289
41B 30 40+40 503202 511194 8';;2 54@52 50@0 1951  19.12 22.33 2433 0.2710
41B 30 40+40 503202 511194 12FQTAT\/| 54@52 50@0 188  18.38 21.61 2361  0.2204
41B 30 40+40 514602 522594 BETSE 54@52 50@0 195 1911 22.32 2432 0.2704
41B 30 40+40 514602 522594 12'3;\; 54@52 50@0 1881 1841 21.62 2362  0.2304
41B 30 40+40 526008 534000 BETSE 54@52 50@0  19.48  19.08 22.29 2429  0.2688
41B 30 40+40 526008 534000 1'2FQTA‘?\A 54@52 50@0 1879  18.38 21.60 2360  0.2291
41B 30 50+30 504204 512148 8';;2 80@53 25@0 198  18.46 22.19 2419  0.2625
41B 30 50+30 504204 512148 12FQTAT\/| 80@53 25@0  18.96  18.23 21.62 2362  0.2302
41B 30  50+30 515508 523542 g';gi 80@53 25@0 1978  18.44 22.17 2417  0.2613
41B 30 50+30 515508 523542 12'3& 80@53 25@0 1825 184 21.34 2334 0.2156
41B 30 50+30 527052 534996 8';2; 80@53 25@0 1979  18.44 22.18 2418  0.2617
41B 30 50430 527052 534996 1'2FQT/§A 80@53 25@0 1825 184 21.34 2334  0.2156
41B 30 30+50 502200 510144 g',js; 25@53 80@0  19.06  19.32 22.20 2420  0.2632
41B 30 30450 502200 510144 12'3& 25@53 80@0 1835  18.29 21.33 2333 0.2153
41B 30 30+50 513600 521544 g';gi 25@53 80@0  19.07  19.34 22,22 2422 0.2641
41B 30 30450 513600 521544 12'3;\/' 25@53 80@0 1839 183 21.36 2336  0.2165
41B 30 30+50 525054 532998 8';;; 25@53 80@0 1912  19.33 22.24 2424 0.2653
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41B 30 30450 525054 532998 12'3@ 25@53 80@0 1933  18.29 21.85 2385  0.2427
41B 30 40+30 503202 510138 BETSE 60@46 32@0 1094 1837 22.24 2424  0.2652
41B 30 40+30 503202 510138 1'2'35\/' 60@46 32@0 1897  18.46 21.73 2373 0.2362
41B 30 40+30 515508 522534 g';TS'; 60@46 32@0 1095  18.38 22.25 2425  0.2658
41B 30 40+30 515508 522534 12'3@ 60@46 32@0 1895  18.45 21.72 2372 0.2354
41B 30 40+30 528060 534996 8';;'2 60@46 32@0 1999  18.42 22.29 2429  0.2683
41B 30 40+30 528060 534996 1'2'33\/' 60@46 32@0 19 18.48 21.76 2376  0.2376
41B 30 30+40 502200 509136 BETSE 2@46 60@0 1919  19.25 22.23 2423 0.2649
41B 30 30+40 502200 509136 1'2'35\/' 2@46 60@0 1821  18.89 21.57 2357 0.2277
41B 30 30+40 514602 521538 BETSE 2@46 60@0  19.24  19.29 22.28 2428  0.2676
41B 30 30+40 514602 521538 1'233\/' 32@46 60@0 18.16  18.86 2153 2353 0.2257
41B 30 30+40 527064 534000 (D?';g; 32@46 60@0 1919  19.24 22.23 2423 0.2646
41B 30 30+40 527064 534000 12FQTAT\/| 32@46 60@0 182 18.9 21.57 2357 0.2277
41B 30 50420 504204 511152 BETSE 81@52 6@0  19.9 185 22.27 2427 02671
41B 30 50+20 504204 511152 12'3;\?\/' 81@52 6@0 1883  18.48 21.67 2367  0.2327
41B 30 50+20 516600 523548 BETSE 81@52 6@0  19.92 1855 22.30 2430  0.2601
41B 30 50420 516600 523548 1'233\/' 81@52 6@0 1888 1853 21.72 2372 0.2354
41B 30 50+20 529050 535998 8';;2 81@52 6@0 1889  18.49 21.70 2370  0.2347
41B 30 50420 529050 535998 12FQTAT\/| 81@52 6@0 1886 1851 21.70 2370  0.2344
41B 30 20450 501204 508152 BETSE 6@45 81@0 1913  19.32 22.24 2424 0.2652
41B 30 20+50 501204 508152 12'35\/' 6@45 81@0 1835  18.26 21.32 2332 0.2146
41B 30 20450 513600 520548 BETSE 6@45 81@0 19.09  19.28 22.20 2420  0.2628
41B 30 20450 513600 520548 1'2'33\/' 6@45 81@0 1834 1825 21.31 2331 02141
41B 30 20+50 526050 532998 8';;2 6@45 81@0 19.08  19.26 22.18 2418  0.2619
41B 30 20450 526050 532998 12FQTAT\/| 6@45 81@0 1837  18.28 21.34 2334  0.2156
41B 30 30+30 502200 508200 g';gi 40@38 36@0 19.25  19.14 22.21 2421  0.2634
41B 30 30430 502200 508200 12'3& 40@38 36@0 1819  18.76 21.49 2349 0.2236
41B 30 30+30 515598 521598 8';2; 40@38 36@0 1922  19.11 22.18 2418  0.2616
41B 30 30430 515508 521508 1'2FQT/§A 40@38 36@0 1817  18.75 21.48 2348  0.2228
41B 30 30+30 528996 534996 g',js; 40@38 36@0 1924  19.13 22.20 2420  0.2628
41B 30 30430 528996 534996 12'3& 40@38 36@0 1815  18.73 21.46 2346  0.2218
41B 30 40420 503202 509142 g';TSi 64@42 12@0 1927  19.19 22,24 2424 0.2655
41B 30 40420 503202 509142 12'33\/' 64@42 12@0 1846  18.34 21.41 2341  0.2193
41B 30 40420 516600 522540 8';2; 64@42 12@0 1926  19.18 22.23 2423 0.2649
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saranas. FCC RF Test Report

Report No. : FG341901-02F

41B 30 40+20 516600 522540 1'?3'3;“ 64@42 12@0 1841 1827 21.35 2335  0.2163
41B 30 40+20 530058 535998 BETSE 64@42 12@0 1934  19.26 22.31 2431  0.2698
41B 30 40+20 530058 535998 1'2'35\/' 64@42 12@0 1843 1827 21.36 2336  0.2168
41B 30 20+40 501204 507144 (D?';TS'; 12@39 64@0 1915  19.19 22.18 2418  0.2618
41B 30 20+40 501204 507144 1'?3'3;“ 12@39 64@0 1836  18.47 21.43 2343 0.2201
41B 30 20440 514602 520542 8';;'2 12@39 64@0 1917  19.2 22.20 2420  0.2627
41B 30 20440 514602 520542 1'2'33\/' 12@39 64@0 1833  18.44 21.40 2340  0.2186
41B 30 20+40 528060 534000 SETSE 12@39 64@0 1914  19.18 22,17 2417  0.2612
41B 30 20+40 528060 534000 1'2'35\/' 12@39 64@0 1836  18.48 21.43 2343 0.2203
41B 30  50+10 504204 510084 BETSE 75@44 0@0 2237  -23.44 22.37 2437  0.2735
41B 30 50+10 504204 510084 1233\/' 75@44 0@0 2177  -24.34 21.77 2377 0.2382
41B 30  50+10 517602 523482 (D?';g; 75@44 0@0 223  -23.33 22.30 2430  0.2692
41B 30 50+10 517602 523482 12FQTAT\/| 75@44 0@0  21.82  -24.23 21.82 2382  0.2410
41B 30 50+10 531120 537000 BETSE 75@44 0@0 223  -23.33 22.30 2430  0.2692
41B 30 50+410 531120 537000 12'35\/' 75@44 0@0  21.82  -24.23 21.82 2382 0.2410
41B 30 10+50 500202 506082 BETSE 0@0 75@14 244  22.29 22.29 2429 0.2685
41B 30 10+50 500202 506082 1'233\/' 0@0 75@14 2415  21.79 21.79 2379 0.2393
41B 30 10+50 513600 519480 8';;2 0@0 75@14 243  22.32 22.32 2432 0.2704
41B 30 10+50 513600 519480 1'2'33\/' 0@0 75@14 2423 2176 21.76 2376  0.2377
41B 30 10450 527118 532998 BETSE 0@0 75@14 2434  22.28 22.28 2428  0.2679
41B 30 10+50 527118 532998 12'33/' 0@0 75@14 2422 2171 21.71 2371 0.2350
41B 30 30420 502200 507192 BETSE 45@33 18@0 1932  19.47 22.41 24.41  0.2758
41B 30 30420 502200 507192 1'2FQTA‘?\A 45@33 18@0  18.48 1834 21.42 2342 0.2198
41B 30 30+20 516600 521592 8';;2 45@33 18@0  19.26  19.53 22.41 24.41  0.2759
41B 30 30420 516600 521592 1'2'35\/' 45@33 18@0 1849  18.33 21.42 2342  0.2198
41B 30 30420 531006 535998 g';gi 45@33 18@0  19.37  19.54 22.47 2447 0279
41B 30 30420 531006 535998 12'3@ 45@33 18@0 1839  18.26 21.34 2334 0.2156
41B 30 20+30 501204 506196 8';2; 18@33 45@0 1922  19.4 22.32 2432 0.2705
41B 30 20430 501204 506196 1'2'3/3\/' 18@33 45@0 1859  18.25 21.43 2343 0.2205
41B 30 20+30 515598 520590 g',js; 18@33 45@0 194 1951 22.47 24.47  0.2796
41B 30 20430 515598 520590 12'3@ 18@33 45@0 1855  18.37 21.47 2347  0.2224
41B 30 20+30 530004 534996 g';gi 18@33 45@0  19.24  19.52 22.39 2439  0.2750
41B 30 20430 530004 534996 12'3;\/' 18@33 45@0 1854  18.33 21.45 2345 02211
41B 30 40+10 503202 508074 8';2; 64@34 0@0 2239  -22.26 22.39 2439 02748
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saranas. FCC RF Test Report

Report No. : FG341901-02F

41B 30 40+10 503202 508074 1'?3'3;“ 64@34 0@0 2182  -22.58 21.82 2382 0.2410
41B 30 40+10 517602 522474 BETSE 64@34 0@0 225  -22.29 22.50 2450 0.2818
41B 30 40+10 517602 522474 1'2'35\/' 64@34 0@0  21.86  -22.51 21.86 2386  0.2432
41B 30 40+10 532128 537000 BETSE 64@34 0@0 2246  -22.34 22.46 2446  0.2793
41B 30 40+10 532128 537000 12'3@ 64@34 0@0 2176  -22.62 21.76 2376 0.2377
41B 30 10+40 500202 505074 8';;'2 0@0 64@8 2435  22.29 22.29 2429  0.2685
41B 30 10+40 500202 505074 1'?3'3;“ 0@0 64@8 2409  21.89 21.89 2389  0.2449
41B 30 10+40 514602 519474 BETSE 0@0 64@8 2441  22.33 22.33 2433 02710
41B 30 10+40 514602 519474 1'2'35\/' 0@0 64@8 2423  21.88 21.88 2388  0.2443
41B 30 10+40 529128 534000 BETSE 0@0 64@8 245  22.38 22.38 2438  0.2742
41B 30 10+40 529128 534000 12'3& 0@0 64@8 2414  21.79 21.79 2379 0.2393
41B 30 20420 501204 505200 (D?FPLE /@26 25@0 193 195 22.41 2441 02762
41B 30 20420 501204 505200 1233\/' 25@26 25@0 1837  18.29 21.34 2334  0.2158
41B 30 20+20 516600 520596 BETSE 25@26 25@0  19.36  19.39 22.39 2439  0.2745
41B 30 20420 516600 520596 12'33\/' 25@26 25@0 1846  18.29 21.39 2339 0.2181
41B 30 20+20 532002 535998 BETSE 25@26 25@0  19.34  19.48 22.42 2442 02767
41B 30 20+20 532002 535998 12'3& 25@26 25@0 1837  18.32 21.36 2336  0.2165
41B 30 30+10 502200 506136 8';;2 50@27 0@0 2218  -18.26 22.18 2418  0.2618
41B 30 30410 502200 506136 1'3'3;\/' 50@27 0@0  21.86  -18.62 21.86 2386  0.2432
41B 30  30+10 517602 521538 8';22 50@27 0@0 2235  -18.21 22.35 2435  0.2723
41B 30 30+10 517602 521538 12'35\/' 50@27 0@0 2178  -18.65 21.78 2378 0.2388
41B 30  30+10 533064 537000 BETSE 50@27 0@0 2226  -18.23 22.26 2426 0.2667
41B 30 30+10 533064 537000 12'3;\/' 50@27 0@0 2175  -18.43 21.75 2375  0.2372
41B 30 10+30 500202 504138 8';;2 0@0 50@1 -2051  22.38 22.38 2438  0.2742
41B 30 10+30 500202 504138 1'3'3;\/' 0@0 50@1 2023 217 21.70 2370  0.2344
41B 30 10+30 515598 519534 g',jsé 0@0 50@1 2036  22.25 22.25 2425  0.2661
41B 30 10+30 515508 519534 12'33\/' 0@0 50@1 2004 217 21.70 2370  0.2344
41B 30 10+30 531060 534996 8';22 0@0 50@1 -20.48  22.28 22.28 2428  0.2679
41B 30 10+30 531060 534996 1'2'3/3/' 0@0 50@1 -2005 2174 21.74 2374 0.2366
41B 30 20+10 501204 504132 8';2; 2@19 5@0 1936  19.46 22.42 24.42  0.2767
41B 30 20410 501204 504132 1'2'35\/' 32@19 5@0 1858  18.38 21.49 2349 0.2234
41B 30 20410 517602 520530 g';gi 2@19 5@0 1937  19.46 22.43 2443 02770
41B 30 20410 517602 520530 12'3@ 2@19 5@0 1845  18.42 21.45 2345 02211
41B 30 20+10 534072 537000 8';;2 2@19 5@0 1937 1958 22.49 2449  0.2810
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saranas. FCC RF Test Report

Report No. : FG341901-02F

41B 30 20+10 534072 537000 llfDSIgAT\/I 32@19 5@0 18.45 18.34 21.41 2341 0.2191
41B 30 10+20 500202 503130 8';;2 5@19 32@0 19.33 19.53 22.44 2444  0.2781
41B 30 10+20 500202 503130 12FQTAT\/I 5@19 32@0 18.51 18.38 21.46 23.46 0.2216
41B 30 10+20 516600 519528 (D;;g; 5@19 32@0 19.41 19.42 22.43 24.43 0.2770
41B 30 10+20 516600 519528 llgerT\/l 5@19 32@0 18.4 18.23 21.33 23.33 0.2151
41B 30 10+20 533070 535998 (D?';gé 5@19 32@0 19.38 19.54 22.47 2447  0.2800
41B 30 10+20 533070 535998 12FQTA?\/I 5@19 32@0 18.41 18.35 21.39 23.39 0.2183
41B 30 10+10 500202 502194 8';;; 12@12 12@6 16.32 16.54 19.44 2144 0.139%4
41B 30 10+10 500202 502194 12FQTAT\/I 12@12 12@6 15.3 15.07 18.20 20.20 0.1046
41B 30 10+10 517602 519594 8';;; 12@12 12@6 16.37 16.61 19.50 21.50 0.1413
41B 30 10+10 517602 519594 1?3er?\/| 12@12 12@6 15.39 15.07 18.24 20.24 0.1058
41B 30 10+10 535008 537000 8';2; 12@12 12@6 1639  16.47 19.44 2144  0.1393
41B 30 10+10 535008 537000 12FQTAT\/I 12@12 12@6 15.35 15.07 18.22 20.22  0.1053
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saranas. FCC RF Test Report

Report No. : FG341901-02F

26dB Bandwidth

Mode FCC N41B : 26dB BW(MHz)

Modulation 10MHz+10MHz | 10MHz+20MHz | 10MHz+30MHz | 10MHz+40MHz | 10MHz+50MHz
QPSK 19.29 28.98 39.19 49.06 59.60
16QAM 19.35 28.96 39.23 48.91 59.61
64QAM 19.29 28.95 39.05 49.02 59.57

256QAM 19.38 28.95 39.16 48.97 59.54

Modulation 20MHz+10MHz | 20MHz+20MHz | 20MHz+30MHz | 20MHz+40MHz | 20MHz+50MHz
QPSK 29.15 39.50 49.48 60.06 69.94
16QAM 29.08 39.52 49.47 60.14 69.99
64QAM 29.08 39.51 49.45 60.05 69.92

256QAM 29.00 39.51 49.44 60.08 69.94

Modulation 30MHz+10MHz | 30MHz+20MHz | 30MHz+30MHz | 30MHz+40MHz | 30MHz+50MHz
QPSK 39.33 49.43 60.29 70.11 79.78
16QAM 39.34 49.50 60.27 70.13 79.71
64QAM 39.30 49.52 60.26 70.06 79.69

256QAM 39.30 49.50 60.20 70.01 79.71

Modulation 40MHz+10MHz | 40MHz+20MHz | 40MHz+30MHz | 40MHz+40MHz | 40MHz+50MHz
QPSK 48.98 60.05 69.94 80.43 90.09
16QAM 48.97 60.03 69.99 80.35 90.07
64QAM 48.97 60.00 70.06 80.33 90.07

256QAM 48.96 60.15 69.96 80.47 90.11

Modulation 50MHz+10MHz | 50MHz+20MHz | 50MHz+30MHz | 50MHz+40MHz | 50MHz+50MHz
QPSK 59.64 70.04 79.80 90.26 100.10
16QAM 59.66 69.96 79.78 90.15 100.10
64QAM 59.64 70.06 79.78 90.20 100.07

256QAM 59.70 70.01 79.84 90.20 100.14
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Report No

.- FG341901-02F

FCC N41B
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Ref Level 30.00 i Offset £50dE = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode AutoSweep

Ref Level 30.00 i Offset £50dE = REW 200 kHz

- an 3008 SWT 101 ms ® VBW 1Mz Mode AutoSweep

0

(F2.59299 GHz 10001 pts

]

0

(F2.59299 GHz

10001 pts

L ]

Span 70.0 MHz

64QAM

256QAM

Ref Level 30.00 i Offset £50dE = REW 200 kHz

- an 3008 SWT 101 ms ® VBW 1Mz Mode AutoSweep

Ref Level 30.00 i Offset £50dE = REW 200 kHz

- an 3008 SWT 101 ms ® VBW 1Mz Mode AutoSweep

(F2.59299 GHz 10001 pts

0

(F2.59299 GHz

10001 pts

1020 e o/aviaRe

Span 70.0 MHz

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADZR5G16B

Page Number

1 A4-21 of 100
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Report No. : FG341901-02F

FCC N41B
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FCC N41B
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Report No
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FCC N41B
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Report No. : FG341901-02F

FCC

N41B
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Ref Level 30.00 i Offset £60dE = REW 1 MHz
- an 3008 SWT 10, ms = VBW 3 MHz _Mode Auto Sweep.
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FCC N41B
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